
UNIVERSITY OF CALIFORNIA

LOS ANGELES

Effects of Small Halocarbons on Reverse

Osmosis Membrane Performance

A dissertation submitted in partial satisfaction of the

requirements for the degree Doctor of Philosophy

in Civil Engineering

by

Robert Cheechun Cheng

1990



The dissertation of Robert Cheechun Cheng is approved

11

	 aja~ f,".V ~

Menacham Elimelech

Vasilios Manousiouthakis

I/ .
Shane Que Hee

University of California, Los Angeles

1990

TQ.44 K .	
Michael K. Stenstrom, Committee Chair



TABLE OF CONTENTS

Page

List of Symbols	 v

List of Tables	 vii

List of Figures	 viii

Acknowledgements	 xi

Vita	 xii

Abstract	 xiii

1 . Introduction	 1

2. Membrane Processes	 3
Municipal Wastewater	 5
[...]
an interaction with organic materials. This type of fouling results because the

organic compounds react with membranes in such a way as to lower product

water flux and/or quality .

The organic compounds examined in this study are a series of halogenated

methanes : chloroform (CHCI 3), bromoform (CHBr3 ), and carbon tetrachloride

(CC14) . These organics are byproducts of chlorination or bromination of surface

waters and are normally present in trace concentrations (> 10 mg/L ) . Studies at

Yuma Desalting Plant Facility (YDPF) in Yuma, AZ detected the presence of

these constituents in Yuma's feedwaters and are thought to be partially

responsible for rapid membrane performance decline . YDPF, located on the

Colorado River, is the world's largest facility for reclaiming irrigation water



utilizing RO .

The key to successful RO operations lies in the pretreatment scheme . The

goal of pretreatment is to remove, as economically as possible, components

from the water which may cause membrane degradation or fouling . Operational

cost is increased when membrane cost increases due to membrane

replacement. Operational cost is increased when membrane fouling occurs due

to additional pumping and cleaning expenses . In either case, downtime for

membrane cleaning or replacement incur additional operational costs .

The goals of this dissertation research are threefold . The first goal is to

determine whether halocarbons affect various membranes' abilities to produce

potable waters. The three membrane types used in this study were provided by

DuPont : cellulose acetate (CA), aromatic polyamide (PA), and advanced

composite membrane (ACM) . Once the effects were determined, possible

hypotheses were proposed as to the causes of the halocarbon fouling/damage .

If fouling occurs, the reversibility of this effect has to be determined . Knowledge

of the causes and effects of membrane fouling/damage by halocarbons will aid

in the successful design of wastewater pretreatment .

This work was inspired by the previous research (Kaakinen, 1985;Glater,

1989) performed at YDPF and the Los Banos Desalting Facility in California's

San Joaquin Valley, both of which indicated organic matter may cause

deleterious effects on membrane performance . The latter facility was operated

under the supervision of the California Department of Water Resoures (DWR) in

order to study the economic feasibility of reclaiming agricultural drainage water .

Since DWR is responsible for agricultural water quality management in

California, the organic matter interaction with membranes was of sufficient

interest to warrant further research .

2



2. Membrane Processes

Abbe Nollet first cited the osmosis phenomenon in 1748 when he noted that

a wineskin made of animal bladder had the ability to separate wine and water .

In 1865, Fick proposed his now famous diffusion law for interaction between a

solution and a membrane. In 1861, Graham set forth his theory on selective gas

diffusion dialysis . Van't Hoff, in 1865, discussed principles of osmosis and

proposed the formula for osmotic pressure which bears his name to this day .

Traube, in 1864, manufactured the first synthetic membrane from cuprous

ferrocyanide (Cu 2 Fe(CN)6) .

Commercial membranes were manufactured as early as 1929 by the

Sartorius Werke GmbH in Gottingen, Germany from cellulose nitrate and

cellophane for microfiltration and dialysis . Millipore Corporation in the United

States started developing bacteriological analysis for membranes in 1945 .

Besides these two companies, Toagepast Natuurwetenschappelijk Onderzoek

in the Netherlands and Ionics Corporation in the United States also developed

membranes for electrodialysis (Belfort, 1987) .

The United States Office of Saline Water Research was the first consolidated

effort in the US to provide major funding for synthetic membrane research .

Under this organization's guidance, Reid and Breton at the University of Florida

manufactured the first RO membrane with good salt rejection and acceptable

product water flux in 1959 . In the early 1960's, Loeb and Sourirajan perfected

the first asymmetric cellulose acetate membrane at the University of California,

Los Angeles ; this type of membrane is the most common type used for low

salinity water desalination in the world today .

Table I (Lonsdale, 1982) shows various membrane process characteristics .

3



Table I: Membrane Separation Processes (from Lonsdale, 1982)

4

Process Materials Passed Driving Force Materials Retained

Dialysis

Ions and Low
Molecular Weight
Orqanics (Urea)

Concentration
Difference

Dissolved and
Suspended
Materials with
Molecular Weight
>1000 amu

Electrodialysis Ions
Voltage, Typically 1-2
V/cell Pair

All Non-Ionic and
Macromolecular
Species

Reverse
Osmosis Water

Pressure Difference,
Typically 100-800 psi

Virtually All
Suspended and
Dissolved Material

Ultrafiltration Water and Salts
Pressure Difference,
Typically 10-100 psi

Biological,
Colloids, and
Macromolecules,
Variable Molecular
Weiqht Cutoffs

Gas
Separation

Gas and
Vapors

Pressure Difference,
Typically 1-100 atm

Membrane-
Impermeable
Gases and Vapors

Microfiltration

Water and
Dissolved
Species

Pressure Difference,
Typically 10 psi

Suspended
Materials (Silica,
Bacteria, etc .) .
Variable Particle
Cutoffs



RO (or hyperfiltration as it has been known) is the only membrane process

which allows water to pass through without other matter entering the product

side . Another difference between RO, ultrafiltration, and microfiltration is that

RO operates at a much higher pressure. Therefore energy cost for pumping is a

higher consideration for RO systems .

In the 1960's, RO emphasis was primarily on desalination for reclaiming

potable water from seawater. More recently, usage for RO has expanded to

include such varied applications as reclamation of municipal wastewaters,

agricultural drainage, and industrial waters . In all these cases, waters which

are reclaimed usually do not meet drinking water standards but meet discharge

standards for the environment. RO is also used extensively for high-purity water

applications such as producting rinse water for semiconductor chips .

Municipal Wastewater

In recent years, one RO application which has met with a good degree of

success is reclamation of wastewater from municipal sources . One example of

such an application is the Water Factory 21 Plant located in Orange County, CA .

Product water from this plant is injected into the groundwater supply to prevent

seawater intrusion into groundwater tables ; water from this aquifer serves as a

potable water supply for Orange County (Argo, 1979) .

Feedwater undergoes an elaborate pretreatment scheme before RO

treatment . Feed is first coagulated with CaO to produce a lime sludge which is

settled out in a clarifier. The water is then fed through a series of ammonia

stripping towers followed by recarbonation with CO 2 to lower the pH . Next,

mixed media filters remove supracolloidal particles are followed by granular

activated carbon adsorbers for organics removal and disinfection using

5



chlorine . A portion of the water is treated using RO (Allen, 1979) .

This plant was completed in 1977 at a cost of $18 million (1977 dollars) and

processes a total flow of 15 million gallons per day (MGD) . Feedwater for this

plant is activated sludge process effluent with a total dissolved solids (TDS)

content of 1,100 mg/L . The amount of product from RO process totals 6 MGD

with an effluent TDS of 40 mg/L . This effluent is blended with 6 MGD of deep

well water and 9 MGD of none-RO treated tertiary water. The blended water

has a TDS content of less than 500 mg/L; and conforms to standards set by the

state of California (Potts, 1981) for drinking water.

Industrial Water

Reverse osmosis membranes have been used for industrial water treatment

as well . In 1974, the Toray Company of Japan built a pilot plant to test the

feasibility of recovering wastewater from a chemical plant . The plant operated

for three years using spiral-wound modules, processing 26,420 gallons per day

(gal/d) with a feed water TDS of 700 - 2,000 mg/L and effluent TDS of less than

84 mg/L. RO pretreatment consists of coagulation, sand filtration, precision

filtration, chlorination, and addition of scale inhibitors . Feed is passed through a

10 gm filter before entering the RO units. Feedwater quality after pretreatment is

151 mg/L TDS. Flux decreased by 19% in the test period which is within

acceptable industry standards (Kojima, 1977) .

The Swissair Maintenance and Overhaul Base in Zurich, Switzerland uses

RO as the final wastewater treatment step . Wastewater is generated from

various industrial operations, including plating baths and engine cleaning lines .

This plant was started in 1977 and has a capacity of 0 .19 MGD. Feed to RO

modules has an influent quality of 545 mg/L TDS, and product water quality is

6



17 mg/L TDS. Product water is reused within the plant (Potts, 1981) .

Agricultural Drainage Water

The largest example of a RO plant for recovering agricultural drainage water

worldwide is at Yuma, AZ . The Yuma Desalting Plant Facility (YDPF) has a

design capacity of 72 .4 MGD. YDPF services the Wellton-Mohawk irrigation

district located at the US-Mexican border . The once pristine Colorado River

water at its source has a salinity level of 800 - 1,200 mg/L TDS when it reaches

the Mexican border .

Increase in salinity may be attributed to irrigation return flows and numerous

reservoirs along the river which increase evaporative surfaces . Excess irrigation

water carries minerals such as sodium chloride (NaCI) and calcium sulfate back

into the Colorado River. When this water reaches the Mexican farmers, the

TDS is of greater than 5,000 mg/L, which prevents its use for agricultural

purposes. Under a 1974 agreement with the Mexican government, the US

agreed to deliver 1 .5 million acre-feet of water with a quality of 115 130 mg/L

TDS .

The current anticipated operational date for this facility is in 1991 . The plant

was originally designed to begin production in 1983, but has been plagued by

RO membrane problems. The US government contracted two companies to

provide membrane and hardware requirements of this plant . The Fluid Systems

Division (FSD) of Universal Oil and Petroleum (UOP) was contracted to provide

RO equipment capable of handling 50 MGD ; Hydranautics Water Systems

(HWS) was contracted to provide for the remaining 22 .4 MGD. Initial membrane

testing using Wellton-Mohawk drainage water showed much greater than

anticipated decrease in membrane performance (Kaakinen, 1985) .

7



A schematic for this plant is presented in Figure 1 . RO pretreatment at this

facility consists of chlorination for disinfection, sedimentation for grit removal,

lime and ferric sulfate addition for sludge thickening, dual media filtration for

turbidity removal, a clearwell for effluent storage, and finally sulfuric acid and/or

sulfur dioxide addition for lowering the pH to meet the membrane

manufacturers' requirements (Applegate, 1984). Even with the described

pretreatment scheme, membrane lifetimes do not meet the manufacturers'

guarantees.

RO feedwater analysis revealed trihalomethane (THM's) concentrations to

be approximately 120 to 140 •g/L . Colloidal matter in the form of various clays,

including montmorillonite, kaolinite, and illite was between 0 .045 and 0.105

g/m2 of membrane area, depending on the exposure time .The majority of clays

(> 90%) had diameters under 2 •m, which was found to contribute to the

majority of membrane colloidal fouling (Winfield, 1979). The colloids were

estimated to have a high surface area of 250 m 2/g . Calculations performed on

the water indicated that clays present are in sufficient quantity to completely

cover the membranes between 4 .5 to 10.5 times over (Kaakinen, 1985) .

A possible interaction between the THM's and stable colloids present in the

RO feed water was proposed by Kaakinen. He speculated that the presence of

THM's may cause colloidal destabilization and therefore membrane

performance decline was attributed to some synergistic interaction between the

two constituents (Kaakinen, 1985). Preliminary tests using the Wellton-Mohawk

water indicate the effects of fouling are more severe than if either colloids or

THM's alone had been present in the feedwater .

Studies performed at the Los Banos Desalting Facility in Central California's

San Joaquin Valley showed evidence that THM's affect membrane

8



co C 0)

(0
 n CD 3 Iv 0 0 -w C 3 m N 0) 3 OZ 0) In Iv n O cD cp

Fl
ow

 D
ia

gr
am

 f
or

 Y
um

a 
De

sa
lt

in
g 

Pl
an
t 
Fa
ci
li
ty

(f
ro
m 
Ap
pl
eg
at
e,
 8
6)

M
O
D
E
 
I
N
T
A
K
E

W
E
L
L
T
O
N
-
M
O
H
A
W
K

VA
LL

EY
, 

AR
IZ

ON
A

10
8,

00
0 

AC
RE

-F
T/

YR

36
0 

TO
NS

/D
AY

 B
AC

KW
AS

H
S
U
M
P

M
O
D
E

D
E
S
A
L
7
1
N
G

	

\
~
	

R
E
V
E
R
S
E

PR
OD

UC
T

O
S
M
O
S
I
S

67
,0

00
 A

CR
E-

FT
/Y

R
12
85

MG
/L
 S
AL
IN
IT
Y

~,

	

M
E
X
I
C
O

~'

	

ME
XI
CA
LI
 V
AL
LE
Y

	
_
`

R
E
J
E
C
T
	

~

28
,0

00
 A

CR
E-
FT
/Y
R

	

*
M
E
X
I
C
O

10
,0
00
 M
G/
L
SA
LI
NI
TY
S
A
N
T
A
C
L
A
R
A
 
S
L
O
U
G
H



performance . A demonstration plant was set up at this location to establish the

economic feasibility of agricultural water reclaimation/reuse . The feed used for

this facility comes from tile drainage water produced from overirrigation . The

TDS content of this water averaged 9,600 mg/L while the dissolved organic

carbon content (DOC) averaged approximately 7 .75 mg/L (Glater, 1989) . These

reported values are nearly double the concentration of the Yuma water .

Analysis of the Los Banos tile water reveals a total trihalomethane

concentration of 122 €g/L, of which CHBr3 makes up 44% of the total and

CHC13 is nonmeasurable (Wilson, 1988) . Prior to RO treatment, the feed water

undergoes pretreatment, including primary chlorination, clarification, dual

media filtration, clearwell chlorination, and ion exchange . It was found after the

primary chlorination stage THM concentrations increase approximately by

400%.

While the primary focus of Wilson's (1988) study was to analyze the

composition of the Los Banos tile water, he also performed a series of

preliminary tests on various RO membranes to examine for adverse effects on

performance from THM addition. It was found in this testing membrane flux

declined faster with the addition of THM's . The THM's were not rejected well by

the membranes. Since the initial tests in this area look promising, this study

further explores the phenomenon of THM fouling .

10



3. Membrane Hardware Configurations

Membranes are housed in four different configurations : tubular, spiral-

wound, hollow fine fiber, and flat-plate . Each of these configurations have

inherent advantages and disadvantages and are discussed below .

Tubular Confiquratiort

Figure 2 (Eisenberg, 1986) shows the tubular configuration schematic .

Material is either coated onto or inserted into the surface of a porous tube . The

function of the tube is to provide a support for the delicate membrane .

Pressurized feed is introduced from one end of the tube and product water exits

through the tube walls. The solute concentrated stream exits through the end of

the tube. This configuration was commercially popular during the late 1960's ;

however, due to the low membrane surface area to membrane volume ratio,

and the tendency to foul rapidly, this configuration is not economically feasible .

Spiral-Wound Confiauratiorl

Figure 3 (Eisenberg, 1986) shows the spiral-wound membrane configuration

schematic. Two sheets of membranes with the active layer pointed outwards are

glued together with a piece of tricot or nylon membrane spacer separating the

two membranes in the center . The space between the membranes is commonly

called the tricot product water collection channel . This assembly, "the leaf", has